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26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 497 | 483 | 9.73 | 9.79 | 14.30 | 14.63 | 18.82 | 18.66
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LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att 0dE SWT  37.0ps @ VBW 300 kHz Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591452 GHz 15.11 dBm nd@ down 4.965 MHz M1 2.594299 GHz 15.12 dBm nd@ down 4,825 MHZ
T 1 2,590602 GHz -10.94 dam nd8 26.00 dB TL L 2.550592 GHz -11.07 dam n 26,00 d8
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.504858 GHz 16.64 dam nd8 down 9.73 MHz ML 2,50346 GHz 16.26 dam nd8 down 9,79 WHz
T 1 2588165 GHz -6.65 dBm nd8 26.00 dB TL L 2.588025 GHz -9.96 dBm nd8 26,00 d8
T2 1 2,597895 GHz -9.59 dBm Q factor 266.7 T2 1 2.597815 GHz -9.54 dBm Q factor 264.9
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2,595398 GHz 15.64 dBm ndB_down 14,296 MHz ML 2.598964 GHz 14.30 dBm ndB_down 14,625 MHz
TL 1 2,5685897 GHz -10.34 dam nd8 26.00 dB TL L 2.585687 GHz -11.76 dm 26.00 dB
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LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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T1 1 2,58349 GHz -11.55 dbm nd8 26.00 dB T1 L 2,583669 GHz -8.97 dBm nd8 26.00 d8
T2 1 2,602311 GHz -10.17 dém Q factor 137.7 T2 1 2.602351 GHz -11.31 d8m Q factor 139.0
~ I 4 - JL 4 -

Date: 26.JUN 2024 15:01:19

Date: 28.JUN.2024 150158

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5000

Page Number 1 A37 of A146




s=amranas. FCC RF Test Report Report No. : FG461305C

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 450 | 449 | 9.11 | 899 |13.46|13.43|17.98 | 17.78
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LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501012 GHz 15.64 dam ML 2.503589 GHz 14,53 dam
T 1 2,5907522 GHz 11.17 dBm Oce Bw 4,495504496 MHz TL L 2.5007423 GHz 9.41 dBm Oce Bw 4.485514486 MHz
T2 1 2.5052478 GHz 10.22 dom T2 1 25052278 GHz 7.58 dam
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.14 dBm) ™M1[1] 14.26 dBm)
2.5670360 GHz 2.5943790 GHZ|
= Tt ] ; 13.456549457 MHz @ X 13.426573427 MHz
R N S Tlp AL A A e 1,
w0 [/- A 104 ; L v P, . .
| / \
od 0 d
| 1
' | u
i -10 d
1 T
\ | \
IWava Wis 20 df T
3 N ~ A Lo o
\ AT SV PR LA YL Y|
Lty
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
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LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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T1 1 2,584009 GHz 9.73 dBm Oce Bw 17.982017982 MHz T1 L 2.5840889 GHz 7.99 dam Oce Bw 17.782217762 MHz
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK
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2.485 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -26.60 dBm -13.60 dB 5 595 CH= 2896 GHz 1,000 MHz 269501 GHz 28 80 dBm Clcs0de
2.495 GHz 2.501 GHz 100,000 kHz 2.49886 GHz 7.54 dBm -22.46 dB > 856 GHz 5716 GHz 1,000 Mz 558603 GHe ~32.50 dbm 250 db,
T
I 1 i

Date: 28,JUN 2024 14:06:45

Date: 28 JUN 2024 14:16:44

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5000

Page Number 1 A41 of A146



SPORTON LAB.

FCC RF Test Report

Report No. : FG461305C

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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s=amranas. FCC RF Test Report Report No. : FG461305C

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
@ S um

Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PABS 20 chiRe -pumﬁ IS_LINE_ABS PASS
10 dem- (ﬂ\ 10dBm 1 ‘

|

0 dBm L 0 dém j
-10 dém -10 dem / li
o0 Aam | \ -a0 dem T
SPURIOUS_LINE_ABS |

-30 dBm 30 dem

-40 dBm ¥
™ ot
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 19.47 dBm -10.53 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49039 GHz -34.20 dém -9.20 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -15.69 dBm -5.69 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49473 GHz -24.50 d&m -11.50 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69118 GHz -22.46 dBm -12.46 dB
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -18.88 dBm -5.68 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69504 GHz -35.37 dBm -22,37 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49632 GHz 19.68 dBm -10.32 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69611 GHz ~37.42 dbm C12.42 dB
\
i we i 1 Ve

Date: 28.JUN.2024 14:03:56 Date: 28.JUN.2024 14:13:34

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PARS

20 gl _BPURIOUS | INE_ABS PABS 20 cblpe—bPurIOlS LINE ABS PASS

10 dBm- 10dBm

0 dem i dem —

-10 dBm F10 dem

|
| 20 dem ! \_|

20 daam,
SPURIOUS_LINE_ABS ] M |
30 dom - 20 dem | M
H 40 dBm
-40 dBm - M "
)

o S

W e

-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8576 GHz 5.52 dBm -24.48 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -33.54 dém -8.54 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -29.49 dBm -19.49 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -21.50 dém -6.50 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69104 GHz -25.15 dBm -15.15 de
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -25.78 dBm -16.78 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69509 GHz 231.83 dBm Z19.83 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49665 GHz 5.74 dBm -24.26 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69626 GHz 3544 dbm S10.44 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305C

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

mE ] s um mv:
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE AFH. PASS
10 dem I 10 dBm [i
0 dBm j, 0 dBm l \
-10 dém -10 dém l  E—
/1\
SPURIOUS_LINE_ABS
-30 dBm
40 dBm m
50 dam
-50 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68541 GHz 21.19 dém -8.81 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49012 GHz -29.85 dBm -4.85 db 2.690 GHz 2,601 GHz 200.000 kHz 2,69002 GHz -13.62 dBm -3.62 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -19.61 dém -6.51 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -17.77 dém -7.77 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49557 GHz -17.61 dém -4.61 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69513 GHz 29,12 dBm 612 a8
2,498 GHz 2.506 GHz 100,000 kHz 2,49559 GHz 20.57 dem -9.43 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70017 GHz 36 66 dBm 1186 B
T
i - i t b

Date: 28,JUN.2024 14:19:33

Date: 28.JUN.2024 14:28.46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém
0 dém f""’"“"“"“"“""‘""‘l dem ‘l
-10 dam | | 10 dem \ l——l
o0 dam , { 20 dBm I
SPURIOUS_LINE_ABS } )
-30 dBm L e P il F30 dBm \.“.
w -40 dBm P,
40 dBm e
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8152 GHz 4.82 dBm -25.18 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49004 GHz -28.56 dém -3.56 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,60006 GHz -24.86 dBm -14.86 dB
2490 GHz 2.495 GHz 1.000 MHz 249495 Gz -23.92 dém -10.92 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69111 GHz -22.62 dBm -12.62 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49598 GHz -30.67 dém -17.67 dB 5 595 CH= 2,700 GHz 1,000 MHz 2 69506 GHz 26 69 dBm 1369 de
2,498 GHz 2.506 GHz 100,000 kHz 2,49897 GHz 3,98 dem -26.02 dB .700 GHz 5716 GHz 1,000 Mz 290018 GHe ~33.62 cbm 562 db
T
I 1 P
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305C

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
= S um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE Aﬁ\ PABS
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Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68542 GHz 20.59 dém -9.41 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49016 GHz -29.33 dm -4.33 db 2.690 GHz 2,601 GHz 200.000 kHz 2,69001 GHz -13.35 dBm -3.35 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -19.11 dém -6.11 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -16.45 dBm -6.45 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49557 GHz -19.64 dém -6.64 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69536 GHz 28,45 dBm 1545 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49560 GHz 20.50 dem -9.50 d& 5.700 GHz 2.715 GH2 1.000 MHz 5.70006 GHz 38,06 dBm 1209 B
T
i - i t b

Date: 28,JUN.2024 14:20:29

Date: 28.JUN.2024 15:34.01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
= Sp um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém
P
Lo, o
0 dBm f 1
-10 dam \ | E—
| —
SPURIOUS_LINE_ABS J
30 dem e l W
T
“ 40 dBm
40 dBm o] Bl e
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68330 GHz 4.13 dBm -25.87 db
2.475 GHz 2.490 GHz 1.000 MHz 249048 GHz -29.33 dBm -4.33 d& 2.690 GHz 2.601 GHz 200,000 kHz 2.69001 GHz -28.45 dBm -18.45 dB
2490 GHz 2.495 GHz 1.000 MHz 249494 Gz -23.82 dém -10.82 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69110 GHz -24.92 dBm -14.92 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49593 GHz -30.05 dém -17.05 dB 5 595 CH= 2,700 GHz 1,000 MHz 269516 GHZ 28 49 dBm Clc4ade
2,498 GHz 2.506 GHz 100,000 kHz 2,50493 GHz 2,62 dem -27.38 dB .700 GHz 5716 GHz 1,000 Mz 570044 GHe ~35.51 cbm i051db
T
I 1 P
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s=amranas. FCC RF Test Report Report No. : FG461305C

LTE Band 41/ 10MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

o
= S um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 GBHTIP' SPURIOUS _LINE_ABS PASS
10 dem lr 10dBm H
0 dBm } 0 dBm l
-10 dam -10 dem h l——l
o darn. l \ -20 dem ‘
SPURIOUS_LINE_ABS “.
E \ .
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et i /
HWM \ 50 deim
50 dam
-50 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2,680 GHz 2.690 GHz 100.000 kHz 2.685939 GHz 19.74 dBm -10.26 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48943 GHz -35.30 dBm -10.30 d 2.690 GHz 2,601 GHz 200.000 kHz 2,69003 GHz -16.28 dBm -6.28 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -24.81 dém -11.81 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69133 GHz -22.62 dBm -12.62 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49533 GHz -20.74 dém -7.74 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69518 GHz ~32.66 dBm -16.86 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49558 GHz 19.71 dBm -10.29 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70016 GHz 36,75 dBm Z1179 8
T
i - i t b

Date: 28,JUN.2024 14:21:25 Date: 28.JUN.2024 14:30:37

Lowest Band Edge / Full RB Highest Band Edge / Full RB

* ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 di Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
20 dhle _EPURIOUS LINE ABS pAKS 20 abjpe—_8PURIOUS LINE ABS PASS
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0 dém f l 1
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-60 dBm
-50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68159 GHz 2.54 dBm -27.06 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48959 GHz -29.67 dém -4.87 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69003 GHz -28.43 dBm -18.43 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49480 GHz -23.30 d&m -10.30 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69111 GHz -25.60 dBm -15.60 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49589 GHz -25.80 dBm -16.80 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69512 GHz 30.89 dbm Z17.80 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.49758 GHz 2.24 dBm -27.76 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70006 GHz ~37.02 dbm ~12.02 dB
\
) i )
Date: 28.JUN.2024 16:04:24 Date: 28 JUN 2024 14:31:32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305C

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Ref Level 30.00 dBm  Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS Pabs
20 chihie _EPURIOUS LINE ABS PAES . 20 dhifE_$PURIOUS LINE_ABS _\ PASS
10 dBm ‘ 10 dBm I‘
0 dBm \\ 0 dem I \
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e o R ||
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Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.68515 GHz 21.30 dém -8.70 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49020 GHz -29.53 dém -4.53 d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69001 GHz -15.49 dBm -5.49 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49473 GHz -20.18 dém -7.18 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -19.78 dBm -5.78 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49559 GHz -15.38 dBm -6.38 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69580 GHz 230.62 dbm Z17.62 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49685 GHz 21.68 dBm -8.32 d& 2.705 GHz 2.715 GHz 1,000 MHz 5.70516 GHz ~42.78 dbm ~17.78 dB
\
Il we i 1 Ve

Date: 28,JUN. 2024 14:38:12

Date: 28.JUN.2024 14:45:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 28,JUN.2024 16:11:58

+ =] se um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ paps
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
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;"
0 dBm i - b vty 0] = W
-10 dam -\‘ -0 dem {
5N dam. | -g0 dem T T
SPURIOUS_LINE_ABS ] J \
" 30 dBm
-30 dBm gt 1 w |
- 40 dBm
-40 dBm—| e ———
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.67746 GHz 3.05 dBm -26.95 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -28.35 dém -3.35 d& 2,690 GHz 2.601 GHz 300.000 kHz 2,60004 GHz -29.94 dBm -19.94 dB
2490 GHz 2.495 GHz 1.000 MHz 249481 Gz -21.85 dém -6.85 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69159 GHz -26.81 dBm -16.91 d&
2,495 GHz 2,496 GHz 150,000 kHz 2,49535 GHz -27.83 dém -14.83 dB 5 595 CH= 2,705 Gz 1,000 MHz 269502 GHz 28 24 dBm s o4 de
2,498 GHz 2.511 GHz 100,000 kHz 2,49753 GHz 2,67 dem -27.33 dB 708 GHz 5716 GHz 1,000 Mz 590508 GHe ~37.43 cbm 15 43 db,
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305C

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
= ] um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 db’IHH BPURIOUS_) INE_ABS PABS ’ 20 th‘.‘P' SPURIOUS_LINE_ABS “ PABS
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Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68518 GHz 20.52 dém -9.48 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -30.38 dém -5.38 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69004 GHz -15.66 dBm -5.66 dB
2.490 GHz 2.495 GHz 1.000 MHz 249472 GHz -19.75 dém -6.75 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69112 GHz -19.30 dBm -9.30 de
2,495 GHz 2,496 GHz 150,000 kHz 2,49598 GHz -19.63 dém -6.63 dB 5 605 GH= 3,708 GH2 1,000 Mz 2.69501 GHz 30,43 dBm 1748 dB
2,498 GHz 2.511 GHz 100,000 kHz 2,49584 GHz 20.98 dem -9.02 d& 5.705 GHz 2.715 GHz 1.000 MHz 5.70514 GHz —43.01 cBm Zi6.01 B
T
i we i 1 Ve

Date: 28,JUN. 2024 14:37.08

Date: 28.JUN.2024 14:46:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Sp um

Ref Level 20,00 dém Offset 19.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 28,JUN 2024 15:24:10

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS paBs
o0 dl#m EPURIOUS LINE ABS pAkS 20 dhi‘ﬁ‘p SPURIOUS LINE ABS PABS
10 dém 10 cem
0 dem f = |/ \
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-60 dBm
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Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.67698 GHz 1.72 dbm -28.28 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -28.25 dém -3.25 d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69000 GHz -30.07 dBm -20.07 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49457 GHz -23.36 d&m -10.36 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69233 GHz -27.46 dBm -17.46 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49569 GHz -26.96 dBm -13.96 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69534 GHz 29.79 dbm 16,70 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.50331 GHz 1.86 dBm -28.14 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70500 GHz -38.66 dBm ~13.66 dB
\
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LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
@ S um
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LTE Band 41/ 20MHz / QPSK
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LTE Band 41/ 20MHz / 16QAM
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30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -43.30 dBm -18.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 913.47076 MHz -43.67 dém -18.67 d&
1.000 GHz 2,475 GHz 1.000 MHz 1.72718 GHz ~44.13 dBm -19.13 dB 1.000 GHz 2,475 GHz 1.000 MHz 1.73234 GHz -44.16 dBm -19.16 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.89295 GHz -43.05 dBm -18.05 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99224 GHz -43.35 dBm -18.35 dB
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LTE Band 41/ 10MHz
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30.000 MHz 1.000 GHz 1.000 MHz 802.62619 MHz -43.63 dBm -18.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 807.95852 MHz -43.61 dBm -18.61 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.12054 GHz -44.16 dBm -19.16 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.09657 GHz -44.09 dBm -19.09 dB
2.715 GHz 3,000 GHz 1.000 MHz 2.96959 GHz -43.27 dBm -18.27 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.96560 GHz -43.42 dém -18.42 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -37.98 dBm -12.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87677 GHz -38.09 dém -13.09 d&
7.000 GHz 10,000 GHz 1.000 MHz 9,37335 GHz -45,25 dBm -20,25 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,38385 GHz -45,33 dBm -20,33 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.71741 GHz -44.23 dBm -19.23 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.74841 GHz -44.20 dBm -18.20 db
14.000 GHz 18.000 GHz 1.000 MHz 15.82852 GHz -41.71 dBm -16.71 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.84702 GHz -41.72 dBm -16.72 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52917 GHz -38.80 dBm -13.80 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.53416 GHz -38.73 dBm -13.73 dB
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LTE Band 41/ 15MHz
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_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
LINE_ABS SPU LINE_ABS
o -40 dBm e
— L ‘%MW%M __,r._ I L sl AP A e N P
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -43.47 dBm -18.47 dB 30,000 MHz 1,000 GHz 1.000 MHz 922.68116 MHz -43.58 dBm -18.58 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.10948 GHz ~44.24 dBm -19.24 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.14487 GHz -44.05 dBm -19.05 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.89907 GHz -42,98 dBm -17.98 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.96332 GHz -43,33 dBm -18.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -37.79 dBm -12.79 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.94176 GHz -38.25 dBm -13.25 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.35986 GHz -45.41 dBm -20,41 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.34636 GHz -45,35 dBm -20.35 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.77840 GHz -44.24 dBm -19.24 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.58625 GHz -44.17 dBm -15.17 db
14.000 GHz 18.000 GHz 1.000 MHz 15.83402 GHz -41.80 dBm -16.80 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.83802 GHz -41,50 dBm -16.50 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52166 GHz -38.75 dBm -13.75 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.52817 GHz -38.79 dBm -13.79 d&
m— m—
( ) J o ( I ] 2
Date: 28.JUN.2024 14:42,01 Date: 28.JUN.2024 14:43:10

Highest Channel / QPSK

Spectrn E%'ll
Ref Level 0.00 dem Offset 19.00 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dBE—$PURIOUS FINE ARS n
-20 dBm
| SPURIOUS_LINE_ABS_
-40 dBm ol
[ L
-50 dBm
-60 dBm
-70 deém
-80 dBm
-90 dBm:
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -43.36 dBm -18.36 di
1.000 GHz 2.475 GHz 1,000 MHz 2.03501 GHz -44.11 dBm -19.11 dB
2.715 GHz 3.000 GHz 1,000 MHz 2.96133 GHz -43.19 dBm -18.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85227 GHz -38.13 dBm -13.13 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.33936 GHz -45.26 dBm -20.26 di
10.000 GHz 14.000 GHz 1,000 MHz 12.72341 GHz -44.16 dem -19.16 d8
14.000 GHz 12.000 GHz 1,000 MHz 16.44194 GHz -41.80 dBm -16.80 d8
18.000 GHz 27.000 GHz 1,000 MHz 19.53216 GHz -38.67 dBm -13.67 dB
—

( )| )

Date: 28 JUN 2024 14:51:12
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LTE Band 41/ 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

pectrum 7 Spec
Ref Level 0.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 19,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
LINE_ABS SPU LINE_ABS
S e -40 dBm L
e N IR RGP e WV S P I Py R IPUBUP RGP P P R,
-50 dBm — -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -43.,45 dBm -18.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 922.19640 MHz -43 .48 dBm -18.48 d&
1.000 GHz 2,475 GHz 1.000 MHz 1.76367 GHz -43.99 dBm -18.99 dB 1.000 GHz 2,475 GHz 1.000 MHz 1.76920 GHz -44.10 dBm -19.10 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.98497 GHz -43.31 dBm -18.31 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.9601% GHz -43.31 dBm -18.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -38.11 dBm -13.11 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.87227 GHz -38.20 dBm -13.20 d
7.000 GHz 10,000 GHz 1.000 MHz 9.35336 GHz -45,20 dBm -20,20 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.35636 GHz -45.,26 dBm -20.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.76680 GHz -44.06 dBm -19.06 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.75391 GHz -44.16 dBm -15.16 db
14.000 GHz 18.000 GHz 1.000 MHz 16.44194 GHz -41.69 dBm -16.69 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.84352 GHz -41.76 dBm -16.76 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52517 GHz -38.60 dBm -13.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.525817 GHz -38.71 dBém -13.71 dB
m— m—
( ) J o ( I ] 2
Date: 26.JUN.2024 14:59:30 Date: 28.JUN.2024 15:00:39

Highest Channel / QPSK

Spectr ':%.1
Ref Level 0.00 dem Offset 19.00 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
_10 dite—BPURIOUS LINE ABS n
-20 dBm
| SAURIOUS_LINE_ABS_
-40 dBm: -
[ L
-50 dBm-
-60 dBm
-70 deém
-B0 dBm:
-90 dBm:
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Gpurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 911.53173 MHz -43.47 dém -18.47 db
1.000 GHz 2.475 GHz 1,000 MHz 2.12938 GHz -44.04 dém -19.04 dB
2.715 GHz 3.000 GHz 1,000 MHz 2.93057 GHz -43.31 dBm -18.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.77478 GHz -38.15 dBm -13.15 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.35686 GHz -45.22 dBm -20.22 di
10.000 GHz 14.000 GHz 1,000 MHz 132.08825 GHz -44.15 dem -19.15 d8
14.000 GHz 12.000 GHz 1,000 MHz 15.83202 GHz -41.79 dBm -16.72 d8
18.000 GHz 27.000 GHz 1,000 MHz 19.52717 GHz -38.45 dBm -13.45 dB
——

( )| )

Date: 28 JUN 2024 151001
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saronas. FCC RF Test Report

Report No. : FG461305C

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0010
40 Normal Voltage 0.0059
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0011
PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0063
-30 Normal Voltage 0.0060
20 Maximum Voltage 0.0066
20 Normal Voltage 0.0000
20 Battery End Point 0.0013
Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.5 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenZhen) Page Number : A7 of A146
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saronas. FCC RF Test Report

Report No. : FG461305C

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.21 25.67 30.87 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.21 35.18 40.28
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.15 25.57 30.87 35.25
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.03 35.04 40.12
Sporton International Inc. (ShenZhen) Page Number : Ab8 of A146
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305C

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

Date: 5.JUL.2024 10:19.08

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 17.29 dBm
in 2.5398700 GHZ]
20 20
i T ndB 26.00 dB Y 7). 26.00 dB
e RV e T 30.210000000 MH2| oa L M A B T 25.674000000 MHz
' Q factor 83.7 ] Q factor 98.9
P 4 4 / \
0 I " ! |2
i \: ¥
-10 df - f\ 10 d L,\

B Y H s by ik gt ol 1
Mt & [ T TS e '
= 30
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.529236 GHz 17.34 dam nd8 down 30,21 MHz ML 2,53987 GHz 17.29 dam nd8 down 25,674 WHZ
T1 1 2,519945 GHz -9.04 dBm nd8 26.00 dB T1 L 2,522238 GHz -9.95 dBm nd8 26,00 d8
T2 1 2,550155 GHz -8.17 dBm Q factor B83.7 T2 1 2.547912 GHz -7.38 dBm Q factor 98.9
(S I 4 - L JL 4 ‘

DCate: 8.JUL.2024 09.17:35

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Date: 5.JUL 2024 13.24.27

rum pectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW IMHz  Mode Auto Swesp o Att a0de SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.61 dBm) ™M1[1] 16.94 dBm)
= 4 i a0 a 7 na oo
o ) " P RT R RNVt . At " \ " '
0 - e Py | oAy 30.869000000 MHz e Aspasns e 34.965000000 MHz
1 T Q factor "\ 82.0) Q factor 72.3
o d ! t 0 di | {*
-od i ‘vWW! LMm.l Ty 0 f T
ol b . !
T o Ml IR Ry A P
el ARGt R Iy
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530924 GHz 16.61 dBm nd@ down 30.B69 MHz M1 2.528751 GHz 16.94 dBm nd@ down 34,965 MHZ
T1 1 2,519595 GHz -9.53 dBm nd8 26.00 dB T1 L 2,517482 GHz -7.57 dBm nd8 26,00 d8
T2 1 2.550465 GHz -9.44 dam qQ factor 2.0 T2 1 2552458 GHz -8.70 dam qQ factor 72.3
L L J L L J

Date: 8.JUL 2024 08.46:47

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Date: 5.JUL 2024 1118.24

Spectrum pectrum
Ref Level 30.00 GBm  Offset 16,00 db & RBW 1 MHz RefLevel 20.00 dBm  OFfset 15.00 db e RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.48 dBm) ™M1[1] 15.07 dBm)
M1 2.5406840 GHZ| 2.5508290 GHz
20 20 M1
. . 1Bl e g 26.00 dB ndB 26.00 dB
w0 V. il itk et Nt -0 Y\ 30.210000000 MHZ| 0d Pl Wl ] 35.175000000 MHz
] Q 84.1 7 W Qfactor \ 72.5
od - : . 0 d £ T
-10 df J‘ -10 d Jt IH
204 ekl mn . - palu bty
oy i oy f Liasinny SRR LTy
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,540684 GHz 17.48 dBm ndB_down 30.21 MHz ML 2.550820 GHz 15.87 dsm ndB_down 38,175 MHZ
TL 1 2,520065 GHz -68.03 dBm ndd 26.00 dB T1 L 2.517473 GHz -10.42 dém ndd 26.00 dB
T2 1 2,550275 GHz -8.82 dBm Q factor B84.1 T2 1 2.552647 GHz -9.12 dBm Q factor 72.5
L JL J L JL J

Date: 8.JUL 2024 10:13:32
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LTE Band 7C
QPSK

Spectrum b
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100
(@ 15k Max
LY 15.37 abm
20 a8 2.5271680 GHz
ndB 26.00 dB
e povnprarstrrfindehoibn | iegi i bl 10280000000 MHZ|
- ¥ \‘ [ qQ factor 4 62.7]
0 dém . T
i
0don . &

I — Ml g, |
L iy
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz

Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.527168 GHz 15.37 dam nd8 down 40,28 MHz
T1 1 2,51494 GHz -10.88 dBm nd8 26.00 dB
T2 1 2,55522 GHz -10.90 dBm Q factor 62.7
GRRNNRRED wa
Date: 8.JUL.2024 1036115
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305C

LTE Band

7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.24 dBm)| MI[1] 17.00 dBm
= 5 e a0 a . et
. LA Lig . . A -, -
10d i I I e a2 Y TS 30.150000000 MHZ| 0d A T g P B Cei 25.574000000 MHz
i Q factor L 83.7 Q factor 99.3
v / l va l
I 5 P
-10 df -10 d
/ \ L
e bkl P o skt L AL TV ST
Mﬂw il Ly v e v P U\ﬂ\ﬁ&ﬂ. WA R T
a0 30
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,52462 GHz 16.24 dBm nd8 down 30.15 MHz ML 2,53967 GHz 17.00 dam nd8 down 25,574 WHZ
T1 1 2,519945 GHz -10.65 dBm nd8 26.00 dB T1 L 2,522238 GHz -10.29 dBm nd8 26,00 d8
T2 1 2,550095 GHz -9.49 dBm Q factor B83.7 T2 1 2.547812 GHz -9.51 dBm Q factor 99.3
(S I 4 - L JL 4 ‘

Date: 5.JUL.2024 10:19.41

DCate: 8.JUL.2024 091805

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

rum pectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0de SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.03 dBm) ™M1[1] 15.20 dBm)
2.5927820 GHZ| 2.5214780 GHz
20 s 20
.  ndB X 26.00 dB ndB 26.00 dB
g ¢ Hobetiting bty 30.869000000 MHZ| 0d e A P it A 35.245000000 MHz
Q factor 82.0 I \I, Q factor -‘1 71.5
od / 0d [
10 df ( 10 di IJ H
- H T h b
ST Wl \
%‘J{HM‘ i dratsbighalingag 20 5 i IR
NEHEATET sl T
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532782 GHz 16.03 dBm nd@ down 30.B69 MHz M1 2.521478 GHz 15.29 dBm nd@ down 35,245 MHZ
TL 1 2,519655 GHz -10.37 dbm nd8 26.00 dB T1 L 2,517353 GHz -11.89 dam nd8 26.00 dB
T2 1 2,550524 GHz -11.70 d8m Q factor 82.0 T2 1 2.552597 GHz -11.69 d8m Q factor 71.5
L JL J L JL J

Date: 5.JUL 2024 132455

Date: 8.JUL 2024 08.47:17

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Spectrum pectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz  Mode Auto Sweep o Att a0de SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.39 dBm) ™M1[1] 15.20 dBm)
M 2.5411640 GHz 2.5420860 GHZ]
20 . 20
B - 26.00 dB| 26.00 dB|
o W ) sy, B e “&4‘ 30.030000000 MHZ 104 oty mieriyesivurty 35.035000000 MHZ|
1 ¥ Q factor | 84.6 T \f Q factor 72.6
0 d {J Ln 0 d I
-tod " -10d l
i
204 " t’mj \_‘. P . 20 4B - i
Wi T it A, Rty bty
a0 -30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.541164 GHz 17.39 dBm nd@ down 30.03 MHz M1 2.542088 GHz 15.29 dBm nd@ down 35,035 MHZ
T1 1 2,520065 GHz -6.91 dBm nd8 26.00 dB T1 L 2,517542 GHz -10.12 dbm nd8 26,00 d8
T2 1 2,550095 GHz -7.84 dBm Q factor B84.6 T2 1 2.552577 GHz -10.27 d8m Q factor 72.6
L L J L L J

Date: 5.JUL 2024 118,54

Date 8.JUL 2024 10:14:01

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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Spectrum b
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100
(@ 15k Max
LY 14.40 aBm
20 a8 2.5431520 GHz
:ffa 26.00 dB
04 i A b bt | Pl B A g 10.120000000 MHZ|
- T 17 Q factor Y 63.4)
4 \
0 dém i i i
| A
-10 d8m +
Lt et T T
O O Ll i ST
bl Alni, b
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.543152 GHz 14,40 dBm nd8 down 40.12 MHz
T1 1 2.51494 GHz -11.58 dbm nd8 26.00 dB
T2 1 2,55506 GHz -10.91 dBm Q factor 63.4
GRRNNRRED wa
Date: 8.JUL.2024 10:36.42
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Report No. : FG461305C

Occupied Bandwidth

Mode LTE Band 7C : 99%0BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.11 23.58 28.77 32.87
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.05 32.94 37.80
Mode LTE Band 7C : 99%0BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.17 23.58 28.71 32.87
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.05 32.94 37.72
Sporton International Inc. (ShenZhen) Page Number : A63 of A146
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305C

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

Date: 5.JUL.2024 10:18:37

pectrum s um &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW IMHz  Mode Auto Swesp o Att a0de SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.07 dBm) ™M1[1] 17.49 dBm)
- 1 277970 GHz - M1 2.5419680 GHZ]
) Occ B 28111886112 MHZ] B RE AT p 23.576429576 MHz
,; A iAo 2 it i, S B
10 d 7 % 10 di
] \ 1
d [ \ o4 !
) 4 | . \
-1 d HJ T 10 di m
y T PP |
I T IY o VTR R sl M i L AT
il b e a0 y
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.527797 GHz 17.07 dam ML 2.541968 GHz 17.49 dam
T1 1 2,5209041 GHz 11.20 dBm Oce Bw 28.111888112 MHz T1 L 2,5232867 GHz 10.60 dBm Oce Bw 23.576423576 MHz
T2 1 2.549016 GHz 10.51 dam T2 1 2.5468631 GHz 11.18 dam
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DCate: 8.JUL.2024 09.17:06

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Date: 5.JUL 2024 14.30.41

pectrum s um &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW IMHz  Mode Auto Swesp o Att a0de SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.02 dBm) ™M1[1] 15.96 dBm)
- M 2.5331420 GHz - i 2.5202200 GHz]
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CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533142 GHz 17.02 dam ML 2,50022 GHz 15.96 dam
T1 1 2,5206743 GHz 11.74 dBm Oce Bw 28.771228771 MHz T1 L 2.5185414 GHz 11.17 dBm Oce Bw 32.867132867 MHz
T2 1 25494456 GHz 9.73 dam T2 1 25514086 GHz 9.52 dam
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Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Date: 5.JUL 2024 111853

Spectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0de SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.39 dBm) 16.73 dBm)
- ML 2.5445210 GHz - 2.5397800 GHZ]
o Y 28051948052 MHZ| - 392.937062937 MHz
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CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.544521 GHz 17.39 dam ML 2,53978 GHz 16.73 dam
T1 1 2,5211439 GHz 10.05 dBm Oce Bw 28.051948052 MHz T1 L 2.5186614 GHz 10.32 dBm Oce Bw 32.937062937 MHz
T2 1 2.5491959 GHz 12.63 dam T2 1 2.5515984 GHz 11.07 dam
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Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5000

Page Number 1 A64 of A146




s=amranas. FCC RF Test Report Report No. : FG461305C

LTE Band 7C
QPSK

Middle Channel / 20MHz+20MHz
Crearm )

b
Ref Level 30.00 GBm  Offset 16,00 db & RBW 1 MHz
o Att 30de  SWT
SGL Count 100/100
@17k Max

N/A

ims @ VBW 3MHz  Mode Auto Sweap

Mi[1] 15.46 dBm)|
20 d8
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CF 2.535 GHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function |
ML 1 2536838 GHz 15.46 dam

T1 1 2,5161389 GHz 9.03 dBm Oce Bw 37.802187802 MHz

T2 1 2,5539411 GHz 8.99 dam

1001 pts

Span 80.0 MHz

Function Result |
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LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

Date: 5.JUL2024 10:20.12

pectrum s um &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW IMHz  Mode Auto Swesp o Att a0de SWT ims @ VBW 3MHz Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 16.79 dBm)
- L - M1 2.5401700 GHz]
Y Occ Bre . 281718268172 MHZ| - L. 3T 23.576429576 MHz
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CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.522343 GHz 16.95 dam ML 2,54017 GHz 16.79 dam
T1 1 2,5209041 GHz 10.32 dBm Oce Bw 28.171828172 MHz T1 L 2.5232867 GHz 9.04 dBm Oce Bw 23.576423576 MHz
T2 1 2.549076 GHz 10.41 dam T2 1 2.5468631 GHz 10.78 dam
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Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Date: 5.JUL 2024 132523

pectrum &3 um &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de SWT ims @ VBW 3MHz  Mode Auto Sweep o Att a0de SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.59 dBm) ™M1[1] 16.14 dBm)
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CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2526608 GHz 16.59 dam ML 2.527073 GHz 16.14 dBm
T1 1 2,5206743 GHz 10.61 dBm Oce Bw 28.711288711 MHz T1 L 2.5185414 GHz 9.25 dBm Oce Bw 32.867132867 MHz
T2 1 2.5493856 GHz 9.78 dam T2 1 25514086 GHz 9.75 dam
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Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

Date: 5.JUL 2024 112025

Spectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 15.00 d& = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT ims @ VBW 3IMHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.99 dBm) ™M1[1] 16.00 dBm)
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CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,547338 GHz 16.99 dBm ML 2.540619 GHz 16.00 dBm
TL 1 2,5211439 GHz 9.44 dBm Oce Bw 28.051948052 MHz T1 L 2.5186614 GHz 9.59 dBm Oce Bw 32.937062937 MHz
T2 1 2,5491959 GHz 9.74 dBm T2 1 2.5515984 GHz 8.7 dam
L ] J V- \ JU J ) v
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LTE Band 7C
16QAM

Spectrum b
Ref Level 30.00 cbm  Offset 15,00 db = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100
(@ 15k Max
LY 14.63 aBm
20 a8 - 2.5457090 GHz
. occ e 37.722277722 MHZ|
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CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.545709 GHz 14.63 dam
T1 1 2,5161389 GHz 9.19 dBm Oce Bw 37.722277722 MHz
T2 1 2.5538611 GHz 9.33 dam
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